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Exploded drawing of Rotary Hammer RDP-HD63
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Parts List Rotary Hammer RDP-HD63

NO English DESCRIPTION QTY NO English DESCRIPTION QTY

1 Protective sleeve assy 1 10-8 Ball bearing plate 1
1-1 Protective cap 1 10-9 M4x10 Screw 2
1-2 Snap ring 1 11 O-ring 1
1-3 Protective sleeve 1 12 Toothed shaft assy 1
1-4 Thrust ring 1 12-1 Toothed shaft 1
1-5 Holding plate 1 12-2 Clutch Assy 1
1-6 Ball 7.14 1 12-3 Drive end shield 1
1-7 Pagoda spring 1 12-4 Cylindrical gear 1
2 M4.8x35 screw 4 12-5 Ball Bearing 607 1
3 Gear housing assy 1 13 M4x12 screw 3

3-1 Ring 1 14 Spring Φ4 3
3-2 Oil seal 1 15 Shift  assy 1
3-3 Gear housing 1 15-1 Guide rod 1
3-4 Needle sleeve HK0608 1 15-2 Shift Plate 1
3-5 Ball bearing 628/6 1 15-3 Shift Plate 2 1
4 Selector knob assy 1 15-4 Spring 1

4-1 Plastic base 1 15-5 Shift Plate 1 1
4-2 O-ring 1 16 Armature 1
4-3 Ring 1 17 Ball Bearing 607 1
4-4 Switch button 1 18 Rubber bearing sleeve 1
4-5 Driver pin 1 19 Air deflector ring 1
4-6 Compression spring 1 20 ST3.9x16 screw 2
4-7 Selector knob 1 21 Stator 1
5 M2.9x10 screw 2 22 Motor housing 1
6 Button 1 23 Carbon Brush 2
7 Circlip 1 24 Brush holder  Assy 2
8 Ratchet sleeve assy 1 25 Coil spring 2

8-1 Snap ring 1 26 ST3.9x10 screw 4
8-2 Supporting disc 1 27 ST3.9x35 screw 2
8-3 Compression spring 1 28 D Handle 1set
8-4 Big gear 1 29 Buffer component 1 
8-5 Catch disc 1 29-1 Shock absorbing seat1 1
8-6 Ring 1 29-2 Shock absorber cover 1
8-7 Ratchet sleeve 1 29-3 Shock absorbing seat2 1
8-8 Pin 3 29-4 Gasket 1
8-9 Oil Seal 1 29-5 ST4.2x13 screw 2

8-10 spacing collar 1 30 ST3.9x16 screw 9
8-11 Impact bolt 1 31 Switch button 1
8-12 Guide bushing 1 32 Switch assy 1
8-13 O-ring 1 32-1 Switch 1
8-14 O-ring 1 32-2 Connecting cable 350 2
8-15 Damping bushing 1 32-3 Connecting cable 320 1
8-16 Snap ring 1 32-4 Connecting cable 300 1

9 Piston assy 1 32-5 Inductance 1
9-1 Striker 1 32-6 Capacitor 1
9-2 O-ring 1 32-7 Cable 1
9-3 Piston 1 32-8 Cable guard 1
9-4 Piston pin 1 33 Cord clip 1
9-5 U-shaped ring 1 34 Auxiliary handle assy 1
10 Intermediate flange assy 1 34-1 Clamping band 1

10-1 Bushing 1 34-2 T-bolt 1
10-2 Ball bearing 627 1 34-3 Clamp holder 1
10-3 Washer 1 34-4 Red button 1
10-4 Intermediate flange 1 34-5 Compression spring 1
10-5 Oil wick 1 34-6 Auxiliary handle 1
10-6 O-ring 1 35 Depth gauge 1
10-7 Ball bearing 609 1
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